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1. Package leaflet: Information for the user Sodium
Valproate 200 mg and 500 mg Gastro-Resistant Tablets by
Wockhardt

2. https://www.medicines.org.uk/emc/product/1496/pil, last
updated on emc: 09 Apr 2020.

3. BNF 67, September 2018- March 2019. pp: 325-7.

4. Depakene FDA label (Reference ID: 4007776

5. Valproate: Drug information, UpToDate, access date: July
2022
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